PJ Trailers Parts Guide

Description Category Part #
7,000# Electric / Spring Axle 110127
Deck Assy 83" Over the Neck CC/C8 Body 160500
Reflector Tape, Conspicuity R&W Body 170237
Coupler,14K 2-5/16" Adj. BULLDOG Coupler 140201
Fender Tandem Steel DP C6-C8 Paris Fender 160611
Bracket Weld-on - 3/8" Safety Chain Hardware 180411
Bracket Weld-on - 3/8" Safety Chain Hardware 180411
Bracket Weld-on - 3/8" Safety Chain Hardware 180411
Bracket Weld-on 5/16" Safety Chain Hardware 180410
Jack 12K Dropleg SW GN Jack 140102
Rear Support Jack Jack 140100
Light Kit LED CC C8 w/Running Brd Lighting 170506
Light Kit LED for 6" & 8" Carhauler Lighting 170504
Light Pkg - CC C8 w/Running Board Lighting 170102
Ramp (fold-up) w/Adj. Knee Ramps 160244
Ramp 3" Channel 12"x60" C5&C6 Paris Ramps 160205
Bolt Equal'r 7/8"x4.75" Slipper 7K Suspension 120119
Bolt, Hanger 9/16x3.5" Slipper 7K Suspension 120118
Equalizer 7K  QRG (12") Suspension 120216
Hanger Center 7K Slipper Suspension 120115
Hanger Front 7K Slipper Suspension 120116
Hanger Kit Triple Axle Slipper 7K Suspension 120113
Hanger Kt Tandem Axle Slipper 52/7k Suspension 120112
Hanger Rear 7K Slipper Suspension 120117
Lock Nut for 7K Eq Bolt 7/8" Suspension 120218
Lock Nut for hanger bolt 9/16" Suspension 120311
Spring Slipper 6 leaf 4000# 7/8K Suspension 120102
U-Bolt Kit 3" Rd. for 5.2-7K Suspension 120301
16" White Spoke Wheels w/ 8 on 6.5" Tires & Wheels 130303
Tire ST235/80R16 Radial LR-E Tires & Wheels 130103
Tire&Whl 235/80R16 on 865 White spk Tires & Wheels 130205
Description Category Part #
7,000# Electric / Spring Axle 110127
Bumper Rear Assy - CC Body 160277
Deck Assy 83" Over the Neck CC/C8 Body 160500
Reflector Tape, Conspicuity R&W Body 170237
Coupler,14K 2-5/16" Adj. BULLDOG Coupler 140201
Fender Tandem Steel DP C6-C8 Paris Fender 160611
Bracket Weld-on - 3/8" Safety Chain Hardware 180411
Bracket Weld-on - 3/8" Safety Chain Hardware 180411
Bracket Weld-on - 3/8" Safety Chain Hardware 180411
Bracket Weld-on 5/16" Safety Chain Hardware 180410
Jack 12K Dropleg SW GN Jack 140102
Rear Support Jack Jack 140100
Light Kit LED CC C8 w/Running Brd Lighting 170506
Light Kit LED for 6" & 8" Carhauler Lighting 170504
Light Pkg - CC C8 w/Running Board Lighting 170102
Ramp (fold-up) w/Adj. Knee Ramps 160244
Ramp 3" Channel 12"x60" C5&C6 Paris Ramps 160205
Ramprod 34" x 1.5" for UH/CC Ramps 180181
Bolt Equal'r 7/8"x4.75" Slipper 7K Suspension 120119
Bolt, Hanger 9/16x3.5" Slipper 7K Suspension 120118
Equalizer 7K  QRG (12") Suspension 120216
Hanger Center 7K Slipper Suspension 120115
Hanger Front 7K Slipper Suspension 120116
Hanger Kit Triple Axle Slipper 7K Suspension 120113
Hanger Kt Tandem Axle Slipper 52/7k Suspension 120112
Hanger Rear 7K Slipper Suspension 120117
Lock Nut for 7K Eq Bolt 7/8" Suspension 120218
Lock Nut for hanger bolt 9/16" Suspension 120311
Spring Slipper 6 leaf 4000# 7/8K Suspension 120102
U-Bolt Kit 3" Rd. for 5.2-7K Suspension 120301
16" White Spoke Wheels w/ 8 on 6.5" Tires & Wheels 130303
Tire ST235/80R16 Radial LR-E Tires & Wheels 130103
Tire&Whl 235/80R16 on 865 White spk Tires & Wheels 130205
Description Category Part #
5,200# Electric / Spring Axle 110113
Reflector Tape, Conspicuity R&W Body 170237
Coupler, 2-5/16" A-Frame Bulldog Coupler 140218
Fender Tandem Steel DP Fender 160604
Bracket Weld-on 5/16" Safety Chain Hardware 180410
Cylinder 5"x30"x2" - D6& & W/O scis Hydraulic 190206
Pump Dual Action KTI w/Remote Hydraulic 190601
Pump Triple  Action KTI w/Remote Hydraulic 190604
Remote Double/Single KTI (new-ROUND) Hydraulic 190129
Toolbox  BP Dump w/Holes Hydraulic 160301
Wireless remote KTI (new-ROUND) Hydraulic 190101
Jack, 7K Dropleg Square Topwind Jack 140101
Light Kit LED - D6 D7 Lighting 170505
Bolt Equal'r 7/8"x4.75" Slipper 7K Suspension 120119
Bolt, Hanger 9/16x3.5" Slipper 7K Suspension 120118
Equalizer 3.5K Triangle Double Eye Suspension 120217
Equalizer 7K  QRG (12") Suspension 120216
Hanger 2-Axle 3.5K, Frt, Ctr, Rear Suspension 120145
Hanger Bolt 3"x9/16" - 18 Suspension 120141
Hanger Center 7K Slipper Suspension 120115
Hanger Front 7K Slipper Suspension 120116
Hanger Kit 2-Axle Dbl  Eye 3.5 -52K Suspension 120110
Hanger Kt Tandem Axle Slipper 52/7k Suspension 120112
Hanger Rear 7K Slipper Suspension 120117
Lock Nut for 7K Eq Bolt 7/8" Suspension 120218
Lock Nut for hanger bolt 9/16" Suspension 120311
Spring Slipper 6 leaf 4000# 7/8K Suspension 120102
U-Bolt Kit 2-3/8" Round (for 3.5k) Suspension 120300
U-Bolt Kit 3" Rd. for 5.2-7K Suspension 120301
Repl' Roller For Mountain Tarp Kit Tarp 160460
Tarp Bracket L.H.Alum.Side Mount Tarp 160407
Tarp Bracket R.H.Alum.Side Mount Tarp 160408
Tarp Kit 78"x18' Pull Bar w/Mesh Tarp 160403
Tarp Kit Handle Lock Bracket Tarp 160411
Tarp Replacement Mesh 78"x18' Tarp 160431
225/75R15 Radial Tires Tire 130107
15" white spoke Wheel w/ 6 on 5.5" Tires & Wheels 130301
Tire&Whl 225/75R15 6 on 5.5" white spk Tires & Wheels 130224
Description Category Part #
Reflector Tape, Conspicuity R&W Body 170237
Coupler, 2-5/16" A-Frame Bulldog Coupler 140218
Fender Tandem Steel DP Fender 160604
Bracket Weld-on 5/16" Safety Chain Hardware 180410
Cylinder 5"x30"x2" - D6& & W/O scis Hydraulic 190206
Pump Dual Action KTI w/Remote Hydraulic 190601
Pump Triple  Action KTI w/Remote Hydraulic 190604
Remote Double/Single KTI (new-ROUND) Hydraulic 190129
Toolbox  BP Dump w/Holes Hydraulic 160301
Wireless remote KTI (new-ROUND) Hydraulic 190101
Jack, 7K Dropleg Square Topwind Jack 140101
Light Kit LED - D6 D7 Lighting 170505
Bolt Equal'r 7/8"x4.75" Slipper 7K Suspension 120119
Bolt, Hanger 9/16x3.5" Slipper 7K Suspension 120118
Equalizer 3.5K Triangle Double Eye Suspension 120217
Equalizer 7K  QRG (12") Suspension 120216
Hanger 2-Axle 3.5K, Frt, Ctr, Rear Suspension 120145
Hanger Bolt 3"x9/16" - 18 Suspension 120141
Hanger Center 7K Slipper Suspension 120115
Hanger Front 7K Slipper Suspension 120116
Hanger Kit 2-Axle Dbl  Eye 3.5 -52K Suspension 120110
Hanger Kt Tandem Axle Slipper 52/7k Suspension 120112
Hanger Rear 7K Slipper Suspension 120117
Lock Nut for 7K Eq Bolt 7/8" Suspension 120218
Lock Nut for hanger bolt 9/16" Suspension 120311
Spring Slipper 6 leaf 4000# 7/8K Suspension 120102
U-Bolt Kit 3" Rd. for 5.2-7K Suspension 120301
Repl' Roller For Mountain Tarp Kit Tarp 160460
Tarp Bracket R.H.Alum.Side Mount Tarp 160408
Tarp Kit 72in. x 14ft. Buyers Tarp 160563
Tarp Kit 78"x18' Pull Bar w/Mesh Tarp 160403
Tarp Kit Handle Lock Bracket Tarp 160411
225/75R15 Radial Tires Tire 130107
15" white spoke Wheel w/ 6 on 5.5" Tires & Wheels 130301
Tire&Whl 225/75R15 6 on 5.5" white spk Tires & Wheels 130224
Description Category Part #
5,200# Electric / Spring Axle 110110
Reflector Tape, Conspicuity R&W Body 170237
Coupler, 2" A-Frame Bulldog Coupler 140200
Fender, 1-9" wide Steel DP - Dump Fender 160605
Bracket Weld-on 5/16" Safety Chain Hardware 180410
Cylinder 4"x30"x2" - D5 Tandem Axle Hydraulic 190204
Cylinder, 3"x30" - TF/D5 Single Ax Hydraulic 190202
Pump Dual Action KTI w/Remote Hydraulic 190601
Remote Double/Single KTI (new-ROUND) Hydraulic 190129
Toolbox  BP Dump w/Holes Hydraulic 160301
Wireless remote KTI (new-ROUND) Hydraulic 190101
Jack, 7K Dropleg Square Topwind Jack 140101
Light Pkg for 5' Dump Trailers (D5) Lighting 170104
Light Pkg LED - D5 Lighting 170105
Ramp 3" Channel 12"x60" C5&C6 Paris Ramps 160205
Equalizer 3.5K Triangle Double Eye Suspension 120217
Hanger 2-Axle 3.5K, Frt, Ctr, Rear Suspension 120145
Hanger Bolt 3"x9/16" - 18 Suspension 120141
Hanger for Front Single Axle 3.5K Suspension 120142
Hanger for Rear Single Axle 3.5K Suspension 120143
Hanger Kit 1-Axle Dble Eye 3.5-52K Suspension 120111
Hanger Kit 2-Axle Dbl  Eye 3.5 -52K Suspension 120110
Lock Nut for hanger bolt 9/16" Suspension 120311
Spring Dbl.eye 4 leaf 1750# Suspension 120100
Spring Dbl.eye 6 leaf 3300# 52K Suspension 120101
U-Bolt Kit 2-3/8" Round (for 3.5k) Suspension 120300
U-Bolt Kit 3" Rd. for 5.2-7K Suspension 120301
Repl' Roller For Mountain Tarp Kit Tarp 160460
Tarp Bracket L.H.Alum.Side Mount Tarp 160407
Tarp Bracket R.H.Alum.Side Mount Tarp 160408
Tarp Kit 60"x14' Pull Bar w/Mesh D5 Tarp 160412
Tarp Kit Handle Lock Bracket Tarp 160411
Tarp Replacement Mesh 60"x14' Tarp 160415
15" white spoke Wheel w/ 6 on 5.5" Tires & Wheels 130301
Tire ST225/75B15 Bias Load Range D Tires & Wheels 130102
Tire&Whl 225/75B15 6 on 5.5" white spk Tires & Wheels 130224
Description Category Part #
5,200# Electric / Spring Axle 110116
Reflector Tape, Conspicuity R&W Body 170237
Coupler,14K 2-5/16" Adj. BULLDOG Coupler 140201
Fender Tandem Steel DP Fender 160604
Bracket Weld-on - 3/8" Safety Chain Hardware 180411
Bracket Weld-on 5/16" Safety Chain Hardware 180410
Cylinder 5"x17"x2" D6,7,8 w/scissor Hydraulic 190205
Cylinder 5"x30"x2" - D6& & W/O scis Hydraulic 190206
Pump Dual Action KTI w/Remote Hydraulic 190601
Pump Triple  Action KTI w/Remote Hydraulic 190604
Remote Double/Single KTI (new-ROUND) Hydraulic 190129
Scissor Lift Hoist - D7 Hydraulic 190208
Toolbox GN Dump Trailer Hydraulic 160300
Toolbox  BP Dump w/Holes Hydraulic 160301
Wireless remote KTI (new-ROUND) Hydraulic 190101
Jack 12K Dropleg SW GN Jack 140102
Jack, 7K Dropleg Square Topwind Jack 140101
Light Kit LED - D6 D7 Lighting 170505
Ramp 3" channel 16"x77" (Dump)slide-in Ramps 160009
Bolt Equal'r 7/8"x4.75" Slipper 7K Suspension 120119
Bolt, Hanger 9/16x3.5" Slipper 7K Suspension 120118
Equalizer 7K  QRG (12") Suspension 120216
Hanger Center 7K Slipper Suspension 120115
Hanger Front 7K Slipper Suspension 120116
Hanger Kt Tandem Axle Slipper 52/7k Suspension 120112
Hanger Rear 7K Slipper Suspension 120117
Lock Nut for 7K Eq Bolt 7/8" Suspension 120218
Lock Nut for hanger bolt 9/16" Suspension 120311
Spring Slipper 6 leaf 4000# 7/8K Suspension 120102
U-Bolt Kit 3" Rd. for 5.2-7K Suspension 120301
Tarp Kit 84"x18' Vinyl w/Grommets Tarp 160424
Tarp Replacement Mesh 84"x18' Tarp 160405
Tarp Replacement Vinyl 84"x18' Tarp 160428
16" white spoke Wheel w/ 6 on 5.5" Tires & Wheels 130302
Tire ST235/80R16 Radial LR-E Tires & Wheels 130103
Tire&Whl 235/80R16 on 665 white spk Tires & Wheels 130203
Description Category Part #
7,000# Electric / Spring Axle 110120
Reflector Tape, Conspicuity R&W Body 170237
Coupler,14K 2-5/16" Adj. BULLDOG Coupler 140201
Bracket Weld-on - 3/8" Safety Chain Hardware 180411
Bracket Weld-on 5/16" Safety Chain Hardware 180410
Cylinder 5"x17"x2" D6,7,8 w/scissor Hydraulic 190205
Pump Dual Action KTI w/Remote Hydraulic 190601
Pump Triple  Action KTI w/Remote Hydraulic 190604
Remote Double/Single KTI (new-ROUND) Hydraulic 190129
Scissor Lift Hoist - D7 Hydraulic 190208
Toolbox  BP Dump w/Holes Hydraulic 160301
Wireless remote KTI (new-ROUND) Hydraulic 190101
Jack 12K Dropleg SW GN Jack 140102
Jack, 7K Dropleg Square Topwind Jack 140101
Light Pkg - D8 Lighting 170108
Light Pkg LED - D8 Lighting 170109
Ramp 3" channel 16"x77" (Dump)slide-in Ramps 160009
Bolt Equal'r 7/8"x4.75" Slipper 7K Suspension 120119
Bolt, Hanger 9/16x3.5" Slipper 7K Suspension 120118
Equalizer 7K  QRG (12") Suspension 120216
Hanger Center 7K Slipper Suspension 120115
Hanger Front 7K Slipper Suspension 120116
Hanger Kt Tandem Axle Slipper 52/7k Suspension 120112
Hanger Rear 7K Slipper Suspension 120117
Lock Nut for 7K Eq Bolt 7/8" Suspension 120218
Lock Nut for hanger bolt 9/16" Suspension 120311
Spring Slipper 6 leaf 4000# 7/8K Suspension 120102
U-Bolt Kit 3" Rd. for 5.2-7K Suspension 120301
Repl' Roller For Mountain Tarp Kit Tarp 160460
Tarp Bracket L.H.Alum.Side Mount Tarp 160407
Tarp Bracket R.H.Alum.Side Mount Tarp 160408
Tarp Kit 96"x18' Pull Bar w/Mesh D8 Tarp 160413
Tarp Kit Handle Lock Bracket Tarp 160411
Tarp Replacement Mesh 96"x18' Tarp 160432
16" White Spoke Wheels w/ 8 on 6.5" Tires & Wheels 130303
Tire ST235/80R16 Radial LR-E Tires & Wheels 130103
Tire&Whl 235/80R16 on 865 White spk Tires & Wheels 130205
Description Category Part #
7,000# Electric / Spring Axle 110127
Reflector Tape, Conspicuity R&W Body 170237
Coupler,14K 2-5/16" Adj. BULLDOG Coupler 140201
Fender Tandem Steel DP Fender 160604
Bracket Weld-on - 3/8" Safety Chain Hardware 180411
Bracket Weld-on 5/16" Safety Chain Hardware 180410
Cylinder, 6"x16"x2" for D9 Hydraulic 190223
Pump Dual Action KTI w/Remote Hydraulic 190601
Pump Triple  Action KTI w/Remote Hydraulic 190604
Remote Double/Single KTI (new-ROUND) Hydraulic 190129
Scissor Lift Hoist Less Cyl. D9 DSR Hydraulic 190220
Toolbox GN Dump Trailer Hydraulic 160300
Toolbox  BP Dump w/Holes Hydraulic 160301
Wireless remote KTI (new-ROUND) Hydraulic 190101
Jack 12K Dropleg SW GN Jack 140102
Jack, 7K Dropleg Square Topwind Jack 140101
Light Kit LED - D6 D7 Lighting 170505
Ramp 3" channel 16"x77" (Dump)slide-in Ramps 160009
Bolt Equal'r 7/8"x4.75" Slipper 7K Suspension 120119
Bolt, Hanger 9/16x3.5" Slipper 7K Suspension 120118
Equalizer 7K  QRG (12") Suspension 120216
Hanger Center 7K Slipper Suspension 120115
Hanger Front 7K Slipper Suspension 120116
Hanger Kit Triple Axle Slipper 7K Suspension 120113
Hanger Kt Tandem Axle Slipper 52/7k Suspension 120112
Hanger Rear 7K Slipper Suspension 120117
Lock Nut for 7K Eq Bolt 7/8" Suspension 120218
Lock Nut for hanger bolt 9/16" Suspension 120311
Spring Slipper 6 leaf 4000# 7/8K Suspension 120102
U-Bolt Kit 3" Rd. for 5.2-7K Suspension 120301
Repl' Roller For Mountain Tarp Kit Tarp 160460
Tarp Bracket L.H.Alum.Side Mount Tarp 160407
Tarp Bracket R.H.Alum.Side Mount Tarp 160408
Tarp Kit Handle Lock Bracket Tarp 160411
Tarp Replacement Mesh 84"x 22' Tarp 160426
16" White Spoke Wheels w/ 8 on 6.5" Tires & Wheels 130303
Tire ST235/80R16 Radial LR-E Tires & Wheels 130103
Tire&Whl 235/80R16 on 865 White spk Tires & Wheels 130205
Description Category Part #
Dexter Axle Electric 70865E-ST-EZ 95 x 80 Axle Assemblies 110171
Reflector Tape, Conspicuity R&W Body 170237
Coupler,14K 2-5/16" Adj. BULLDOG Coupler 140201
Fender Tandem Steel DP Fender 160604
Bracket Weld-on - 3/8" Safety Chain Hardware 180411
Bracket Weld-on 5/16" Safety Chain Hardware 180410
Cylinder, 6"x16"x2" for D9 Hydraulic 190223
Pump Dual Action KTI w/Remote Hydraulic 190601
Pump Triple  Action KTI w/Remote Hydraulic 190604
Remote Double/Single KTI (new-ROUND) Hydraulic 190129
Scissor Lift No Cyl. New D9 DJ Hydraulic 190224
Toolbox  BP Dump w/Holes Hydraulic 160301
Wireless remote KTI (new-ROUND) Hydraulic 190101
Jack 12K Dropleg SW GN Jack 140102
Jack, 7K Dropleg Square Topwind Jack 140101
Light Kit LED - D6 D7 Lighting 170505
Ramp 3" channel 16"x77" (Dump)slide-in Ramps 160009
Bolt Equal'r 7/8"x4.75" Slipper 7K Suspension 120119
Bolt, Hanger 9/16x3.5" Slipper 7K Suspension 120118
Equalizer 7K  QRG (12") Suspension 120216
Hanger Center 7K Slipper Suspension 120115
Hanger Front 7K Slipper Suspension 120116
Hanger Kit Triple Axle Slipper 7K Suspension 120113
Hanger Kt Tandem Axle Slipper 52/7k Suspension 120112
Hanger Rear 7K Slipper Suspension 120117
Lock Nut for 7K Eq Bolt 7/8" Suspension 120218
Lock Nut for hanger bolt 9/16" Suspension 120311
Spring Slipper 6 leaf 4000# 7/8K Suspension 120102
U-Bolt Kit 3" Rd. for 5.2-7K Suspension 120301
Repl' Roller For Mountain Tarp Kit Tarp 160460
Tarp Bracket L.H.Alum.Side Mount Tarp 160407
Tarp Bracket R.H.Alum.Side Mount Tarp 160408
Tarp Kit Handle Lock Bracket Tarp 160411
Tarp Replacement Mesh 84"x 22' Tarp 160426
16" White Spoke Wheels w/ 8 on 6.5" Tires & Wheels 130303
Tire ST235/80R16 Radial LR-E Tires & Wheels 130103
Tire&Whl 235/80R16 on 865 White spk Tires & Wheels 130205
Description Category Part #
10,000# Electric / Spring Axle 110340
Reflector Tape, Conspicuity R&W Body 170237
BX1 Coupler, 2-5/16" GN Adj. 25K Round Coupler 140228
Bracket Weld-on - 3/8" Safety Chain Hardware 180411
Cylinder, 5"x25.5" DD w/Double Cyl. Hydraulic 190211
Pump Dual Action KTI w/Remote Hydraulic 190601
Pump Triple  Action KTI w/Remote Hydraulic 190604
Remote Double/Single KTI (new-ROUND) Hydraulic 190129
Scissor Lift Hoist Less Cyl.for TDD Hydraulic 190210
Wireless remote KTI (new-ROUND) Hydraulic 190101
Jack 12K Dropleg SW GN Jack 140102
Ramp 3" channel 16"x77" (Dump)slide-in Ramps 160009
Bolt, Equalizer,10k 1" x 6" Suspension 120121
Bolt, Spring Eye,10k 3/4"x4-1/2" Suspension 120123
Center Hanger - 10K 2.5"-1.75"-1" Suspension 120127
Equalizer 10/12K 15 3/4" QRG Suspension 120214
Equalizer 10/12K 21 3/4" QRG Suspension 120215
Front hanger - 10K 2.5"-5 3/8".75" Suspension 120128
Hanger Kit Tandem 10-12K Long EQ Suspension 120219
Hanger Kit Tandem Axle Slipper 10K Suspension 120114
Hanger, Rear for 10/12K Suspension 120129
Nut for 10k Equalizer Bolt 1" Suspension 120122
Nut for 10k Spring Eye Bolt 3/4" Suspension 120124
Spring Slipper 5 leaf 5000# (10K) Suspension 120103
Spring Slipper 6 leaf ALKO 12K Suspension 120105
U-Bolt Kit 5" Round 10K Suspension 120303
U-Bolt Kit 5" Round 12k-16k Suspension 120310
Tarp Kit TDD w/Ground Level Crank Tarp 160418
16" Grey Dual Wheels w/ 8 on 6.5" Tires & Wheels 130306
Tire ST235/80R16 Radial LR-E Tires & Wheels 130103
Tire&Whl 235/80R16 on Dual Tires & Wheels 130210
Description Category Part #
Dexter Axle Electric 70865E-ST-EZ 95 x 80 Axle Assemblies 110171
Reflector Tape, Conspicuity R&W Body 170237
Coupler,14K 2-5/16" Adj. BULLDOG Coupler 140201
Fender Tandem Steel DP Fender 160604
Bracket Weld-on - 3/8" Safety Chain Hardware 180411
Bracket Weld-on 5/16" Safety Chain Hardware 180410
Cylinder 5"x17"x2" D6,7,8 w/scissor Hydraulic 190205
Cylinder 5"x30"x2" - D6& & W/O scis Hydraulic 190206
Pump Dual Action KTI w/Remote Hydraulic 190601
Pump Triple  Action KTI w/Remote Hydraulic 190604
Remote Double/Single KTI (new-ROUND) Hydraulic 190129
Scissor Lift Hoist - D7 Hydraulic 190208
Toolbox GN Dump Trailer Hydraulic 160300
Toolbox  BP Dump w/Holes Hydraulic 160301
Wireless remote KTI (new-ROUND) Hydraulic 190101
Jack 12K Dropleg SW GN Jack 140102
Jack, 7K Dropleg Square Topwind Jack 140101
Light Kit LED - D6 D7 Lighting 170505
Ramp 3" channel 16"x77" (Dump)slide-in Ramps 160009
Bolt Equal'r 7/8"x4.75" Slipper 7K Suspension 120119
Bolt, Hanger 9/16x3.5" Slipper 7K Suspension 120118
Hanger Center 7K Slipper Suspension 120115
Hanger Front 7K Slipper Suspension 120116
Hanger Kt Tandem Axle Slipper 52/7k Suspension 120112
Hanger Rear 7K Slipper Suspension 120117
Lock Nut for 7K Eq Bolt 7/8" Suspension 120218
Lock Nut for hanger bolt 9/16" Suspension 120311
Spring Slipper 6 leaf 4000# 7/8K Suspension 120102
U-Bolt Kit 3" Rd. for 5.2-7K Suspension 120301
Tarp Kit 84in. x 20ft. Buyers Tarp 160475
Tarp Replacement Mesh 84"x18' Tarp 160405
Tarp Replacement Vinyl 84"x18' Tarp 160428
16" White Spoke Wheels w/ 8 on 6.5" Tires & Wheels 130303
Tire ST235/80R16 Radial LR-E Tires & Wheels 130103
Tire&Whl 235/80R16 on 865 White spk Tires & Wheels 130205
Description Category Part #
7,000# Electric / Drop Axle Axle 110126
Fender Tandem Steel DP Fender 160604
Bracket Weld-on - 3/8" Safety Chain Hardware 180411
Bracket Weld-on 5/16" Safety Chain Hardware 180410
Cylinder, 6"x16"x2" for D9 Hydraulic 190223
Pump Dual Action KTI w/Remote Hydraulic 190601
Pump Triple  Action KTI w/Remote Hydraulic 190604
Remote Double/Single KTI (new-ROUND) Hydraulic 190129
Scissor Lift Hoist Less Cyl. D9 DSR Hydraulic 190220
Scissor Lift No Cyl. New D9 DJ Hydraulic 190224
Toolbox GN Dump Trailer Hydraulic 160300
Toolbox  BP Dump w/Holes Hydraulic 160301
Wireless remote KTI (new-ROUND) Hydraulic 190101
Jack 12K Dropleg SW GN Jack 140102
Jack, 7K Dropleg Square Topwind Jack 140101
Light Kit LED - D6 D7 Lighting 170505
Ramp 3" channel 16"x77" (Dump)slide-in Ramps 160009
Bolt Equal'r 7/8"x4.75" Slipper 7K Suspension 120119
Bolt, Hanger 9/16x3.5" Slipper 7K Suspension 120118
Equalizer 7K  QRG (12") Suspension 120216
Hanger Center 7K Slipper Suspension 120115
Hanger Front 7K Slipper Suspension 120116
Hanger Kit Triple Axle Slipper 7K Suspension 120113
Hanger Kt Tandem Axle Slipper 52/7k Suspension 120112
Hanger Rear 7K Slipper Suspension 120117
Lock Nut for 7K Eq Bolt 7/8" Suspension 120218
Lock Nut for hanger bolt 9/16" Suspension 120311
Spring Slipper 6 leaf 4000# 7/8K Suspension 120102
U-Bolt Kit 3" Rd. for 5.2-7K Suspension 120301
Repl' Roller For Mountain Tarp Kit Tarp 160460
Tarp Bracket L.H.Alum.Side Mount Tarp 160407
Tarp Bracket R.H.Alum.Side Mount Tarp 160408
Tarp Kit Handle Lock Bracket Tarp 160411
Tarp Replacement Mesh 84"x 22' Tarp 160426
16" White Spoke Wheels w/ 8 on 6.5" Tires & Wheels 130303
Tire ST235/80R16 Radial LR-E Tires & Wheels 130103
Tire&Whl 235/80R16 on 865 White spk Tires & Wheels 130205
Description Category Part #
Dexter Axle Electric 70685e-4D-EZ 95 x 78 Axle Assemblies 110194
Fender Tandem Steel DP Fender 160604
Bracket Weld-on - 3/8" Safety Chain Hardware 180411
Bracket Weld-on 5/16" Safety Chain Hardware 180410
Cylinder, 6"x16"x2" for D9 Hydraulic 190223
Pump Dual Action KTI w/Remote Hydraulic 190601
Pump Triple  Action KTI w/Remote Hydraulic 190604
Remote Double/Single KTI (new-ROUND) Hydraulic 190129
Scissor Lift No Cyl. New D9 DJ Hydraulic 190224
Toolbox  BP Dump w/Holes Hydraulic 160301
Wireless remote KTI (new-ROUND) Hydraulic 190101
Jack 12K Dropleg SW GN Jack 140102
Jack, 7K Dropleg Square Topwind Jack 140101
Light Kit LED - D6 D7 Lighting 170505
Ramp 3" channel 16"x77" (Dump)slide-in Ramps 160009
Bolt Equal'r 7/8"x4.75" Slipper 7K Suspension 120119
Bolt, Hanger 9/16x3.5" Slipper 7K Suspension 120118
Equalizer 7K  QRG (12") Suspension 120216
Hanger Center 7K Slipper Suspension 120115
Hanger Front 7K Slipper Suspension 120116
Hanger Kit Triple Axle Slipper 7K Suspension 120113
Hanger Kt Tandem Axle Slipper 52/7k Suspension 120112
Hanger Rear 7K Slipper Suspension 120117
Lock Nut for 7K Eq Bolt 7/8" Suspension 120218
Lock Nut for hanger bolt 9/16" Suspension 120311
Spring Slipper 6 leaf 4000# 7/8K Suspension 120102
U-Bolt Kit 3" Rd. for 5.2-7K Suspension 120301
Repl' Roller For Mountain Tarp Kit Tarp 160460
Tarp Bracket L.H.Alum.Side Mount Tarp 160407
Tarp Bracket R.H.Alum.Side Mount Tarp 160408
Tarp Kit Handle Lock Bracket Tarp 160411
Tarp Replacement Mesh 84"x 22' Tarp 160426
16" White Spoke Wheels w/ 8 on 6.5" Tires & Wheels 130303
Tire ST235/80R16 Radial LR-E Tires & Wheels 130103
Tire&Whl 235/80R16 on 865 White spk Tires & Wheels 130205
Description Category Part #
7,000# Electric / Drop Axle Axle 110126
Reflector Tape, Conspicuity R&W Body 170237
Coupler,14K 2-5/16" Adj. BULLDOG Coupler 140201
Fender Tandem Steel DP Fender 160604
Bracket Weld-on - 3/8" Safety Chain Hardware 180411
Bracket Weld-on 5/16" Safety Chain Hardware 180410
Cylinder 5"x17"x2" D6,7,8 w/scissor Hydraulic 190205
Pump Dual Action KTI w/Remote Hydraulic 190601
Pump Triple  Action KTI w/Remote Hydraulic 190604
Remote Double/Single KTI (new-ROUND) Hydraulic 190129
Scissor Lift Hoist - D7 Hydraulic 190208
Toolbox GN Dump Trailer Hydraulic 160300
Toolbox  BP Dump w/Holes Hydraulic 160301
Wireless remote KTI (new-ROUND) Hydraulic 190101
Jack 12K Dropleg SW GN Jack 140102
Jack, 7K Dropleg Square Topwind Jack 140101
Light Kit LED - D6 D7 Lighting 170505
Ramp 3" channel 16"x77" (Dump)slide-in Ramps 160009
Bolt Equal'r 7/8"x4.75" Slipper 7K Suspension 120119
Bolt, Hanger 9/16x3.5" Slipper 7K Suspension 120118
Equalizer 7K  QRG (12") Suspension 120216
Hanger Center 7K Slipper Suspension 120115
Hanger Front 7K Slipper Suspension 120116
Hanger Kt Tandem Axle Slipper 52/7k Suspension 120112
Hanger Rear 7K Slipper Suspension 120117
Lock Nut for 7K Eq Bolt 7/8" Suspension 120218
Lock Nut for hanger bolt 9/16" Suspension 120311
Spring Slipper 6 leaf 4000# 7/8K Suspension 120102
U-Bolt Kit 3" Rd. for 5.2-7K Suspension 120301
Tarp Kit 84"x18' Vinyl w/Grommets Tarp 160424
Tarp Replacement Mesh 84"x18' Tarp 160405
Tarp Replacement Vinyl 84"x18' Tarp 160428
16" White Spoke Wheels w/ 8 on 6.5" Tires & Wheels 130303
Tire ST235/80R16 Radial LR-E Tires & Wheels 130103
Tire&Whl 235/80R16 on 865 White spk Tires & Wheels 130205
Description Category Part #
Dexter Axle Electric 70685e-4D-EZ 95 x 78 Axle Assemblies 110194
Reflector Tape, Conspicuity R&W Body 170237
Coupler,14K 2-5/16" Adj. BULLDOG Coupler 140201
Fender Tandem Steel DP Fender 160604
Bracket Weld-on - 3/8" Safety Chain Hardware 180411
Bracket Weld-on 5/16" Safety Chain Hardware 180410
Cylinder 5"x17"x2" D6,7,8 w/scissor Hydraulic 190205
Pump Dual Action KTI w/Remote Hydraulic 190601
Pump Triple  Action KTI w/Remote Hydraulic 190604
Remote Double/Single KTI (new-ROUND) Hydraulic 190129
Scissor Lift Hoist - D7 Hydraulic 190208
Toolbox  BP Dump w/Holes Hydraulic 160301
Wireless remote KTI (new-ROUND) Hydraulic 190101
Jack 12K Dropleg SW GN Jack 140102
Jack, 7K Dropleg Square Topwind Jack 140101
Light Kit LED - D6 D7 Lighting 170505
Ramp 3" channel 16"x77" (Dump)slide-in Ramps 160009
Bolt Equal'r 7/8"x4.75" Slipper 7K Suspension 120119
Bolt, Hanger 9/16x3.5" Slipper 7K Suspension 120118
Equalizer 7K  QRG (12") Suspension 120216
Hanger Center 7K Slipper Suspension 120115
Hanger Front 7K Slipper Suspension 120116
Hanger Kt Tandem Axle Slipper 52/7k Suspension 120112
Hanger Rear 7K Slipper Suspension 120117
Lock Nut for 7K Eq Bolt 7/8" Suspension 120218
Lock Nut for hanger bolt 9/16" Suspension 120311
Spring Slipper 6 leaf 4000# 7/8K Suspension 120102
U-Bolt Kit 3" Rd. for 5.2-7K Suspension 120301
16" White Spoke Wheels w/ 8 on 6.5" Tires & Wheels 130303
Tire ST235/80R16 Radial LR-E Tires & Wheels 130103
Tire&Whl 235/80R16 on 865 White spk Tires & Wheels 130205
Description Category Part #
5,200# Electric / Spring Axle 110140
Reflector Tape, Conspicuity R&W Body 170237
Coupler,14K 2-5/16" Adj. BULLDOG Coupler 140201
Bracket Weld-on - 3/8" Safety Chain Hardware 180411
Bracket Weld-on 5/16" Safety Chain Hardware 180410
Cylinder 5"x17"x2" D6,7,8 w/scissor Hydraulic 190205
Pump Dual Action KTI w/Remote Hydraulic 190601
Pump Triple  Action KTI w/Remote Hydraulic 190604
Remote Double/Single KTI (new-ROUND) Hydraulic 190129
Scissor Lift Hoist - D7 Hydraulic 190208
Toolbox  BP Dump w/Holes Hydraulic 160301
Wireless remote KTI (new-ROUND) Hydraulic 190101
Jack 12K Dropleg SW GN Jack 140102
Jack, 7K Dropleg Square Topwind Jack 140101
Ramp 3" channel 16"x77" (Dump)slide-in Ramps 160009
Bolt Equal'r 7/8"x4.75" Slipper 7K Suspension 120119
Bolt, Hanger 9/16x3.5" Slipper 7K Suspension 120118
Equalizer 7K  QRG (12") Suspension 120216
Hanger Center 7K Slipper Suspension 120115
Hanger Front 7K Slipper Suspension 120116
Hanger Kt Tandem Axle Slipper 52/7k Suspension 120112
Hanger Rear 7K Slipper Suspension 120117
Lock Nut for 7K Eq Bolt 7/8" Suspension 120218
Lock Nut for hanger bolt 9/16" Suspension 120311
Spring Slipper 6 leaf 4000# 7/8K Suspension 120102
U-Bolt Kit 3" Rd. for 5.2-7K Suspension 120301
Repl' Roller For Mountain Tarp Kit Tarp 160460
Tarp Bracket L.H.Alum.Side Mount Tarp 160407
Tarp Bracket R.H.Alum.Side Mount Tarp 160408
Tarp Kit Handle Lock Bracket Tarp 160411
16" white spoke Wheel w/ 6 on 5.5" Tires & Wheels 130302
Tire ST235/80R16 Radial LR-E Tires & Wheels 130103
Tire&Whl 235/80R16 on 665 white spk Tires & Wheels 130203
Description Category Part #
Description Category Part #
7,000# Electric / Spring Axle 110120
Reflector Tape, Conspicuity R&W Body 170237
Coupler,14K 2-5/16" Adj. BULLDOG Coupler 140201
Bracket Weld-on - 3/8" Safety Chain Hardware 180411
Bracket Weld-on 5/16" Safety Chain Hardware 180410
Cylinder 5"x17"x2" D6,7,8 w/scissor Hydraulic 190205
Cylinder, 6"x16"x2" for D9 Hydraulic 190223
Pump Dual Action KTI w/Remote Hydraulic 190601
Pump Triple  Action KTI w/Remote Hydraulic 190604
Remote Double/Single KTI (new-ROUND) Hydraulic 190129
Scissor Lift Hoist - D7 Hydraulic 190208
Scissor Lift No Cyl. New D9 DJ Hydraulic 190224
Toolbox  BP Dump w/Holes Hydraulic 160301
Wireless remote KTI (new-ROUND) Hydraulic 190101
Jack 12K Dropleg SW GN Jack 140102
Jack, 7K Dropleg Square Topwind Jack 140101
Light Pkg - D8 Lighting 170108
Light Pkg LED - D8 Lighting 170109
Ramp 3" channel 16"x77" (Dump)slide-in Ramps 160009
Bolt Equal'r 7/8"x4.75" Slipper 7K Suspension 120119
Bolt, Hanger 9/16x3.5" Slipper 7K Suspension 120118
Equalizer 7K  QRG (12") Suspension 120216
Hanger Center 7K Slipper Suspension 120115
Hanger Front 7K Slipper Suspension 120116
Hanger Kt Tandem Axle Slipper 52/7k Suspension 120112
Hanger Kt Tandem Axle Slipper 52/7k Suspension 120112
Hanger Rear 7K Slipper Suspension 120117
Lock Nut for 7K Eq Bolt 7/8" Suspension 120218
Lock Nut for hanger bolt 9/16" Suspension 120311
Spring Slipper 6 leaf 4000# 7/8K Suspension 120102
U-Bolt Kit 3" Rd. for 5.2-7K Suspension 120301
Repl' Roller For Mountain Tarp Kit Tarp 160460
Tarp Bracket L.H.Alum.Side Mount Tarp 160407
Tarp Bracket R.H.Alum.Side Mount Tarp 160408
Tarp Kit 96"x18' Pull Bar w/Mesh D8 Tarp 160413
Tarp Kit Handle Lock Bracket Tarp 160411
Tarp Replacement Mesh 96"x18' Tarp 160432
16" White Spoke Wheels w/ 8 on 6.5" Tires & Wheels 130303
Tire&Whl 235/80R16 on 865 White spk Tires & Wheels 130205
Description Category Part #
10,000# Electric / Spring Axle 110340
Reflector Tape, Conspicuity R&W Body 170237
Step for Flatdeck/GN Trailers Body 160309
BX1 Coupler, 2-5/16" GN Adj. 25K Round Coupler 140228
Tailight 6" Oval LED Red Sealed Electrical & Lights 170216
Bracket Weld-on - 3/8" Safety Chain Hardware 180411
Jack 12K Dropleg SW GN Jack 140102
Light Kit LED - GN/PH - no dovetail Lighting 170501
Light Kit, LED for GN/PH - Dovetail Lighting 170502
Mid-mount LED 6" Oval Amber lamp Lighting 170208
Tailight 4" Round LED Red Sealed Lighting 170214
Ramp 3" Chnl 16"x96" (GN) slide-in Ramps 160210
Ramp Standard GN Flipover Dovetail Ramps 160211
Bolt, Equalizer,10k 1" x 6" Suspension 120121
Bolt, Spring Eye,10k 3/4"x4-1/2" Suspension 120123
Center Hanger - 10K 2.5"-1.75"-1" Suspension 120127
Equalizer 10/12K 15 3/4" QRG Suspension 120214
Equalizer 10/12K 21 3/4" QRG Suspension 120215
Front hanger - 10K 2.5"-5 3/8".75" Suspension 120128
Hanger Kit Tandem 10-12K Long EQ Suspension 120219
Hanger Kit Tandem Axle Slipper 10K Suspension 120114
Hanger Kit Tndm Axle Slpr 15K  Dex Suspension 120160
Hanger, Rear for 10/12K Suspension 120129
Nut for 10k Equalizer Bolt 1" Suspension 120122
Nut for 10k Spring Eye Bolt 3/4" Suspension 120124
Spring Slipper 5 leaf 5000# (10K) Suspension 120103
Spring Slipper 6 leaf ALKO 12K Suspension 120105
U-Bolt Kit 5" Round 10K Suspension 120303
U-Bolt Kit 5" Round 12k-16k Suspension 120310
16" Grey Dual Wheels w/ 8 on 6.5" Tires & Wheels 130306
Tire ST235/80R16 Radial LR-E Tires & Wheels 130103
Tire&Whl 235/80R16 on Dual Tires & Wheels 130210
Description Category Part #
10,000# Electric / Spring Axle 110340
Reflector Tape, Conspicuity R&W Body 170237
Step for Flatdeck/GN Trailers Body 160309
BX1 Coupler, 2-5/16" GN Adj. 25K Round Coupler 140228
Bracket Weld-on - 3/8" Safety Chain Hardware 180411
Cylinder 5"x7.5" Hyd. Dovetail Hydraulic 190201
Pump Dual Action KTI w/Remote Hydraulic 190601
Remote Double/Single KTI (new-ROUND) Hydraulic 190129
Toolbox Assy Side Mount 14 1/2"x30" Hydraulic 160304
Wireless remote KTI (new-ROUND) Hydraulic 190101
Jack 12K Dropleg SW GN Jack 140102
Mid-mount LED 6" Oval Amber lamp Lighting 170208
Bolt, Equalizer,10k 1" x 6" Suspension 120121
Bolt, Spring Eye,10k 3/4"x4-1/2" Suspension 120123
Center Hanger - 10K 2.5"-1.75"-1" Suspension 120127
Equalizer 10/12K 15 3/4" QRG Suspension 120214
Equalizer 10/12K 21 3/4" QRG Suspension 120215
Front hanger - 10K 2.5"-5 3/8".75" Suspension 120128
Hanger Kit Tandem 10-12K Long EQ Suspension 120219
Hanger Kit Tandem Axle Slipper 10K Suspension 120114
Hanger Kit Tndm Axle Slpr 15K  Dex Suspension 120160
Hanger, Rear for 10/12K Suspension 120129
Nut for 10k Equalizer Bolt 1" Suspension 120122
Nut for 10k Spring Eye Bolt 3/4" Suspension 120124
Spring Slipper 5 leaf 5000# (10K) Suspension 120103
Spring Slipper 6 leaf ALKO 12K Suspension 120105
U-Bolt Kit 5" Round 10K Suspension 120303
U-Bolt Kit 5" Round 12k-16k Suspension 120310
16" Grey Dual Wheels w/ 8 on 6.5" Tires & Wheels 130306
Tire ST235/80R16 Radial LR-E Tires & Wheels 130103
Tire&Whl 235/80R16 on Dual Tires & Wheels 130210
Description Category Part #
10,000# Electric / Spring Axle 110340
Reflector Tape, Conspicuity R&W Body 170237
Step for Flatdeck/GN Trailers Body 160309
BX1 Coupler, 2-5/16" GN Adj. 25K Round Coupler 140228
Tailight 6" Oval LED Red Sealed Electrical & Lights 170216
Bracket Weld-on - 3/8" Safety Chain Hardware 180411
Jack 12K Dropleg SW GN Jack 140102
Light Kit LED - GN/PH - no dovetail Lighting 170501
Light Kit, LED for GN/PH - Dovetail Lighting 170502
Mid-mount LED 6" Oval Amber lamp Lighting 170208
Tailight 4" Round LED Red Sealed Lighting 170214
Ramp 3" Chnl 16"x96" (GN) slide-in Ramps 160210
Ramp Assy Flipover Dovetail LD Ramps 160213
Bolt, Equalizer,10k 1" x 6" Suspension 120121
Bolt, Spring Eye,10k 3/4"x4-1/2" Suspension 120123
Center Hanger - 10K 2.5"-1.75"-1" Suspension 120127
Equalizer 10/12K 15 3/4" QRG Suspension 120214
Equalizer 10/12K 21 3/4" QRG Suspension 120215
Front hanger - 10K 2.5"-5 3/8".75" Suspension 120128
Hanger Kit Tandem 10-12K Long EQ Suspension 120219
Hanger Kit Tandem Axle Slipper 10K Suspension 120114
Hanger Kit Tndm Axle Slpr 15K  Dex Suspension 120160
Hanger, Rear for 10/12K Suspension 120129
Nut for 10k Equalizer Bolt 1" Suspension 120122
Nut for 10k Spring Eye Bolt 3/4" Suspension 120124
Spring Slipper 5 leaf 5000# (10K) Suspension 120103
Spring Slipper 6 leaf ALKO 12K Suspension 120105
U-Bolt Kit 5" Round 10K Suspension 120303
U-Bolt Kit 5" Round 12k-16k Suspension 120310
16" Grey Dual Wheels w/ 8 on 6.5" Tires & Wheels 130306
Tire ST235/80R16 Radial LR-E Tires & Wheels 130103
Tire&Whl 235/80R16 on Dual Tires & Wheels 130210
Description Category Part #
10,000# Electric / Spring Axle 110340
Reflector Tape, Conspicuity R&W Body 170237
Step for Flatdeck/GN Trailers Body 160309
BX1 Coupler, 2-5/16" GN Adj. 25K Round Coupler 140228
Bracket Weld-on - 3/8" Safety Chain Hardware 180411
Cylinder 5"x7.5" Hyd. Dovetail Hydraulic 190201
Pump Dual Action KTI w/Remote Hydraulic 190601
Remote Double/Single KTI (new-ROUND) Hydraulic 190129
Toolbox Assy Side Mount 14 1/2"x30" Hydraulic 160304
Wireless remote KTI (new-ROUND) Hydraulic 190101
Jack 12K Dropleg SW GN Jack 140102
Mid-mount LED 6" Oval Amber lamp Lighting 170208
Bolt, Equalizer,10k 1" x 6" Suspension 120121
Bolt, Spring Eye,10k 3/4"x4-1/2" Suspension 120123
Center Hanger - 10K 2.5"-1.75"-1" Suspension 120127
Equalizer 10/12K 15 3/4" QRG Suspension 120214
Equalizer 10/12K 21 3/4" QRG Suspension 120215
Front hanger - 10K 2.5"-5 3/8".75" Suspension 120128
Hanger Kit Tandem 10-12K Long EQ Suspension 120219
Hanger Kit Tandem Axle Slipper 10K Suspension 120114
Hanger Kit Tndm Axle Slpr 15K  Dex Suspension 120160
Hanger, Rear for 10/12K Suspension 120129
Nut for 10k Equalizer Bolt 1" Suspension 120122
Nut for 10k Spring Eye Bolt 3/4" Suspension 120124
Spring Slipper 5 leaf 5000# (10K) Suspension 120103
Spring Slipper 6 leaf ALKO 12K Suspension 120105
U-Bolt Kit 5" Round 10K Suspension 120303
U-Bolt Kit 5" Round 12k-16k Suspension 120310
16" Grey Dual Wheels w/ 8 on 6.5" Tires & Wheels 130306
Tire ST235/80R16 Radial LR-E Tires & Wheels 130103
Tire&Whl 235/80R16 on Dual Tires & Wheels 130210
Description Category Part #
10,000# Electric / Torsion Axle 110215
Reflector Tape, Conspicuity R&W Body 170237
Step for Flatdeck/GN Trailers Body 160309
BX1 Coupler, 2-5/16" GN Adj. 25K Round Coupler 140228
Bracket Weld-on - 3/8" Safety Chain Hardware 180411
Cylinder 5"x17"x2" D6,7,8 w/scissor Hydraulic 190205
Pump Dual Action KTI w/Remote Hydraulic 190601
Remote Double/Single KTI (new-ROUND) Hydraulic 190129
Scissor Lift Hoist - D7 Hydraulic 190208
Toolbox Assy Side Mount 14 1/2"x30" Hydraulic 160304
Wireless remote KTI (new-ROUND) Hydraulic 190101
Jack 12K Dropleg SW GN Jack 140102
Mid-mount LED 6" Oval Amber lamp Lighting 170208
Bolt, Equalizer,10k 1" x 6" Suspension 120121
Bolt, Spring Eye,10k 3/4"x4-1/2" Suspension 120123
Center Hanger - 10K 2.5"-1.75"-1" Suspension 120127
Equalizer 10/12K 15 3/4" QRG Suspension 120214
Equalizer 10/12K 21 3/4" QRG Suspension 120215
Front hanger - 10K 2.5"-5 3/8".75" Suspension 120128
Hanger Kit Tandem 10-12K Long EQ Suspension 120219
Hanger Kit Tandem Axle Slipper 10K Suspension 120114
Hanger, Rear for 10/12K Suspension 120129
Nut for 10k Equalizer Bolt 1" Suspension 120122
Nut for 10k Spring Eye Bolt 3/4" Suspension 120124
Spring Slipper 5 leaf 5000# (10K) Suspension 120103
Spring Slipper 6 leaf ALKO 12K Suspension 120105
U-Bolt Kit 5" Round 10K Suspension 120303
U-Bolt Kit 5" Round 12k-16k Suspension 120310
16" Grey Dual Wheels w/ 8 on 6.5" Tires & Wheels 130306
Tire ST235/80R16 Radial LR-E Tires & Wheels 130103
Tire&Whl 235/80R16 on Dual Tires & Wheels 130210
Description Category Part #
Description Category Part #
Description Category Part #
3,500# Idler / Spring Axle 110098
Reflector Tape, Conspicuity R&W Body 170237
Coupler, 2" A-Frame Bulldog Coupler 140200
Harness 8' & 10' U6 Electrical 170294
Fender, Single Axle 9x32 AL DP Fender 160600
Gate 1' side for U6 60'' Black Gate 160283
Mounting kit for U6, U7 or U8 gate Gate 160267
Bracket Weld-on 5/16" Safety Chain Hardware 180410
Jack, 5K Pipe Mount 15" Topwind Jack 140100
Rear Support Jack Jack 140100
Tailight, 6" Oval, Red Sealed Lighting 170205
Ramp 3" Chnl 13"x60" C5&C6 -Semin Ramps 160273
Bolt Equal'r 7/8"x4.75" Slipper 7K Suspension 120119
Bolt, Hanger 9/16x3.5" Slipper 7K Suspension 120118
Equalizer 3.5K Triangle Double Eye Suspension 120217
Equalizer 7K  QRG (12") Suspension 120216
Hanger 2-Axle 3.5K, Frt, Ctr, Rear Suspension 120145
Hanger Bolt 3"x9/16" - 18 Suspension 120141
Hanger Center 7K Slipper Suspension 120115
Hanger for Front Single Axle 3.5K Suspension 120142
Hanger for Rear Single Axle 3.5K Suspension 120143
Hanger Front 7K Slipper Suspension 120116
Hanger Kit 1-Axle Dble Eye 3.5-52K Suspension 120111
Hanger Kit 2-Axle Dbl  Eye 3.5 -52K Suspension 120110
Hanger Kt Tandem Axle Slipper 52/7k Suspension 120112
Hanger Rear 7K Slipper Suspension 120117
Lock Nut for 7K Eq Bolt 7/8" Suspension 120218
Lock Nut for hanger bolt 9/16" Suspension 120311
Spring Dbl.eye 4 leaf 1750# Suspension 120100
Spring Slipper 6 leaf 4000# 7/8K Suspension 120102
U-Bolt Kit 2-3/8" Round (for 3.5k) Suspension 120300
U-Bolt Kit 3" Rd. for 5.2-7K Suspension 120301
Tire ST205/75R15 Radial LR-C Tire 130101
15" white spoke Wheels w/ 5 on 5" Tires & Wheels 130300
Tire&Whl 205/75R15 on 550 white spk Tires & Wheels 130200
Description Category Part #
3,500# Idler / Spring Axle 110106
Rear Bumper U7 w/ Rampgate Hinges Body 160226
Rear Bumper U7 w/o Gate Body 160227
Reflector Tape, Conspicuity R&W Body 170237
Coupler, 2" A-Frame Bulldog Coupler 140200
Gate 1' side for U7 77'' Black Gate 160272
Mounting kit for U6, U7 or U8 gate Gate 160267
Bracket Weld-on 5/16" Safety Chain Hardware 180410
Jack, 5K Pipe Mount 15" Topwind Jack 140100
Rear Support Jack Jack 140100
Tailight, 6" Oval, Red Sealed Lighting 170205
Ramp 3" Chnl 13"x60" C5&C6 -Semin Ramps 160273
Bolt Equal'r 7/8"x4.75" Slipper 7K Suspension 120119
Bolt, Hanger 9/16x3.5" Slipper 7K Suspension 120118
Equalizer 3.5K Triangle Double Eye Suspension 120217
Equalizer 7K  QRG (12") Suspension 120216
Hanger 2-Axle 3.5K, Frt, Ctr, Rear Suspension 120145
Hanger Bolt 3"x9/16" - 18 Suspension 120141
Hanger Center 7K Slipper Suspension 120115
Hanger for Front Single Axle 3.5K Suspension 120142
Hanger for Rear Single Axle 3.5K Suspension 120143
Hanger Front 7K Slipper Suspension 120116
Hanger Kit 1-Axle Dble Eye 3.5-52K Suspension 120111
Hanger Kit 2-Axle Dbl  Eye 3.5 -52K Suspension 120110
Hanger Kt Tandem Axle Slipper 52/7k Suspension 120112
Hanger Rear 7K Slipper Suspension 120117
Lock Nut for 7K Eq Bolt 7/8" Suspension 120218
Lock Nut for hanger bolt 9/16" Suspension 120311
Spring Dbl.eye 4 leaf 1750# Suspension 120100
Spring Slipper 6 leaf 4000# 7/8K Suspension 120102
U-Bolt Kit 2-3/8" Round (for 3.5k) Suspension 120300
U-Bolt Kit 3" Rd. for 5.2-7K Suspension 120301
Tire ST205/75R15 Radial LR-C Tire 130101
15" white spoke Wheels w/ 5 on 5" Tires & Wheels 130300
Tire&Whl 205/75R15 on 550 white spk Tires & Wheels 130200
Description Category Part #
3,500# Idler / Spring Axle 110104
Front Rail for U8 w/ ATV Ramps Body 160654
LH Side Rail for U8 w/ ATV Ramps Body 160656
Rear Bumper U8 w/ Rampgate Hinges Body 160224
Reflector Tape, Conspicuity R&W Body 170237
RH Side Rail for U8 w/ ATV Ramps Body 160655
Coupler, 2" A-Frame Bulldog Coupler 140200
Gate 1' side for U8 83'' Black Gate 160266
Gate Assy Heavy Duty U8 83'' Black Gate 160268
Mounting kit for U6, U7 or U8 gate Gate 160267
Bracket Weld-on 5/16" Safety Chain Hardware 180410
Jack, 5K Pipe Mount 15" Topwind Jack 140100
Rear Support Jack Jack 140100
Tailight, 6" Oval, Red Sealed Lighting 170205
Ramp 3" Chnl 13"x60" C5&C6 -Semin Ramps 160273
Bolt Equal'r 7/8"x4.75" Slipper 7K Suspension 120119
Bolt, Hanger 9/16x3.5" Slipper 7K Suspension 120118
Equalizer 3.5K Triangle Double Eye Suspension 120217
Equalizer 7K  QRG (12") Suspension 120216
Hanger 2-Axle 3.5K, Frt, Ctr, Rear Suspension 120145
Hanger Bolt 3"x9/16" - 18 Suspension 120141
Hanger Center 7K Slipper Suspension 120115
Hanger for Front Single Axle 3.5K Suspension 120142
Hanger for Rear Single Axle 3.5K Suspension 120143
Hanger Front 7K Slipper Suspension 120116
Hanger Kit 1-Axle Dble Eye 3.5-52K Suspension 120111
Hanger Kit 2-Axle Dbl  Eye 3.5 -52K Suspension 120110
Hanger Kt Tandem Axle Slipper 52/7k Suspension 120112
Hanger Rear 7K Slipper Suspension 120117
Lock Nut for 7K Eq Bolt 7/8" Suspension 120218
Lock Nut for hanger bolt 9/16" Suspension 120311
Spring Dbl.eye 4 leaf 1750# Suspension 120100
Spring Slipper 6 leaf 4000# 7/8K Suspension 120102
U-Bolt Kit 2-3/8" Round (for 3.5k) Suspension 120300
U-Bolt Kit 3" Rd. for 5.2-7K Suspension 120301
Tire ST205/75R15 Radial LR-C Tire 130101
15" white spoke Wheels w/ 5 on 5" Tires & Wheels 130300
Tire&Whl 205/75R15 on 550 white spk Tires & Wheels 130200